
PARTS
MANUAL
RGD5000H
GENERATORS

Models

PUB-GP6450
Rev. 01/10



RGD5000H - 2 - 10-07

© Copyright 2007 Robin America, Inc.
940 Lively Blvd. • Wood Dale, IL 60191 • Phone: 630-350-8200 • Fax: 630-350-8212
e-mail: sales@robinamerica.com • www.robinamerica.com



RGD5000H - 3 - 10-07

HOW TO USE THIS MANUAL

Robin engines are identified by MODEL, SPECIFICATION, and CODE NUMBER. For each 
model there may be many different versions called specifications. Each specification will be 
unique in some way. The difference may only be the paint color or it may have a different type 
of PTO or some other significant difference.
In order the identify the correct service part number, it is important to confirm the specifica-
tion and code numbers for your engine. The specification and code number together are 
know as the PRODUCT NUMBER.
All Robin 4 cycle engines have a Product Number label similar to the label illustrated below.

The Product Number Label has a 15 digit alphanumeric string that consists of the 
SPECIFICATION (SPEC) number (11 digits) and the CODE number (4 digits). Please 
note the illustration below:

X X X X

SPEC NO. (11 digits) CODE NO. (4 digits)

PRODUCT NO. (15 digits)

1 B  3 0



RGD5000H - 4 - 10-07

MANUAL LAYOUT

1. SECTION NAME Parts are broadly classified according to their functions.
   Refer to the Group Index (table of contents) for respective section name.

2. FIG. No. The FIG. number indexes the reference and part numbers to the illustration. Figure numbers                        
   that vary only in the tens place (i.e..: 700 and 710) are in a group of the same section                                      
    (i.e..:Electrical Device Group).
   
3. REF. No .   The Reference number identifies the part illustration with the corresponding part number in the 
   part list.
   
4. SUBASSEMBLY SUBASSEMBLY parts of part assembly are listed below the assembly part. The subassembly 
   part reference number is indicated by the number led by "‑" such as "‑1", "‑2".
 
5. PART NUMBER   It is the number assigned for sales unit. Use the PART No. when making an order.

6. DESCRIPTION   It is designation of the part.

7. QTY. Quantity of each part used for each product.

8. REMARKS   This gives a distinctive feature and/or a supplementary comment for the type, the specification, 
   and the part concerned. It also shows part number(s) interchangeable for the part.

9. FROM-TO This section shows the CODE No. to indicate the history of progress in which improved parts 
   have been introduced in the product. The FROM-TO  CODE No. helps to identify PART No. 
    being employed in the product concerned. See the examples below:

          - The part is used in the product irrespective of CODE No.
 2101-  The part is used in the products with CODE No. of 2101 and after this number.
         ‑ 2100  The part is used in the products with CODE No. of 2100 and before this number.

1

2 3

4

1 6 7 9 2

8

3

5

4



RGD5000H - 5 - 10-07

GROUP INDEX
Group Name Page

GENERATOR GROUP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                      6
CONTROL PANEL GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
FRAME GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                           10

ALL ITEMS IN THE FOLLOWING GROUPS ARE TO BE ORDERED FROM HATZ. 
ROBIN AMERICA WILL NOT BE STOCKING THE HATZ PARTS. HATZ PARTS 
ARE NOTED WITH "DH" IN THE BEGINNING OF EACH PART NUMBER.

FUEL TANK GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                        12
CRANKCASE GROUP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                      14
SHAFT GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                           16
CRANKSHAFT GROUP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                     18
CAMSHAFT GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                       20
PISTON GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                           22
CYLINDER HEAD GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                   24
OIL PUMP, SPEED CONTROL GROUP . . . . . . . . . . . . . . . . . . . . . . . . .                         26
TIMING COVER GROUP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                    30
BLOWER, FLYWHEELGROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                               32
INJECTION EQUIPMENT GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                             34
RECOIL COVER GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                    38
AIR DUCTING 1 GROUP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                    40
AIR DICTING 2 GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                     42
BREATHING SYSTEM GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                               44
FULE SYSTEM 1 GROUP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                   46
FUEL SYSTEM 2 GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
AIR FILTER GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                        54
EXHAUST GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                         56
STARTER, ALTERNATOR GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
ELECTRIC WIRING GROUP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                 60
SPEED CONTROL GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                  62
ENGINE STOP DEVICE GROUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                              64
SPECIFICATION EQUIPMENT GROUP . . . . . . . . . . . . . . . . . . . . . . . . .                        66



RGD5000H - 6 - 10-07

SECTION 1	 GENERATOR GROUP

FIG. 100



RGD5000H - 7 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 1	 GENERATOR GROUP

1	 35F-20201-01		  STATOR CP	 1			   100
2	 35F-22001-01		  ROTOR CP	 1			   100
3	 355-58009-08		  THROUGH BOLT RGX505	 1			   100
4	 388-54101-13		  FRONT COVER	 1			   100
5	 001-14082-50		  BOLT&WHSHER	 4			   100
6	 001-14062-50		  BOLT AND WASHER AY	 4			   100
7	 386-59982-03		  STUD (bolt)	 4			   100
8	 003-10060-00		  WASHER	 4			   100
9	 003-20060-00		  SPRING WASHER	 4			   100
10	 011-00600-10		  FLANGE BOLT	 4			   100
11	 388-55101-03		  FRONT PROTECTOR	 1			   100
12	 015-20500-10		  TAPPING SCREW	 5			   100
13	 391-29000-13		  BUSHING	 1			   100
14	 390-54001-01		  REAR COVER CP	 1			   100
15	 388-54381-03		  SUPPORT RING	 1			   100
16	 390-55001-03		  END COVER	 1			   100



RGD5000H - 8 - 10-07

SECTION 2	 CONTROL PANEL GROUP

FIG. 200



RGD5000H - 9 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 2	 CONTROL PANEL GROUP

1	 35F-45001-01		 Control Box CP	 1			   200
2	 390-47553-08		 CONDENSER CP	 1			   200
3	 30G-47605-08		 CONDENSER BRACKET	 4			   200
4	 004-35041-00		 SCREW AND WASHER AY	 3			   200
5	 389-59989-08		 SCREW & WASHER AY	 1			   200
6	 389-59990-08		 NUT	 1			   200
7	 353-45804-08		 DIODE STACK AY	 1			   200
8	 004-36042-00		 SCREW AND WASHER	 1			   200
9	 385-47363-08		 Earth Cord	 1			   200
10	 351-49919-08		 SCREW	 8			   200
11	 389-57515-08		 GROMMET	 1			   200
12	 35F-41201-00		 Control Panel AY	 1			   200
13	 35F-41201-01		 Control Panel CP	 1			   200
14	 32B-43194-01		 Circuit Breaker - 20A	 1			   200
15	 387-45653-08		 screw & washer	 4			   200
16	 391-47902-01		 AC VOLT METER CP	 1			   200
17	 002-17030-00		 NUT	 2			   200
18	 33K-49951-01		 AC RECEPTACLE	 1			   200
19	 351-49920-08		 SCREW & WASHER AY	 2			   200
20	 385-49954-08		 Flange Nut	 2			   200
22	 33C-49902-01		 AC RECEPTACLE 1			   200
23	 33C-49901-01		 AC RECEPTACLE 1			   200
24	 356-59937-08		 SCREW	 4			   200
25	 355-45613-11		 SWITCH	 1			   200
26	 388-88001-03		 SCREW	 1			   200
27	 003-30050-00		 spring washer	 1			   200
28	 353-49903-08		 WASHER	 1			   200
29	 332-00050-08		 SPRING WASHER	 1			   200
30	 353-49902-08		 NUT	 1			   200
31	 353-29901-08		 Wing Nut	 1			   200
32	 008-02103-00		 FUSE	 1			   200
33	 320-59860-08		 FUSE	 1			   200
34	 363-45701-08		 TERMINAL BOLT (red)	 1			   200
35	 363-45700-08		 TERMINAL BOLT (black)	 1			   200
36	 393-40651-08		 HOUR METER	 1			   200
37	 393-40650-08		 HOUR METER(screw)	 2			   200
38	 DH5-03844-01		 STARTING SWITCH	 1			   200
39	 DH0-51264-02		 PROTECTION CAP	 1			   200
40	 32B-43166-01		 CIRCUIT BREAKER	 1			   200



RGD5000H - 10 - 10-07

SECTION 3	 FRAME GROUP 

FIG. 300



RGD5000H - 11 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 3	 FRAME GROUP 

1	 35E-30001-01		  Pipe Frame	 1			   300
2	 35E-90001-03		  Label, trademark	 1			   300
3	 35E-95001-03		  Label, specification 	 1			   300
4	 35E-19001-01		  Engine Base	 1			   300
5	 35F-29001-01		  Generator Base	 1			   300
6	 385-57053-08		  RUBBER MOUNT	 1			   300
7	 056-60001-70		  CLAMP	 2			   300
8	 385-54399-08		  EARTH CORD	 1			   300
9	 376-39100-01		  SCREW AND WASHER	 1			   300
10	 002-38080-00		  FLANGE NUT	 8			   300
11	 001-66083-00		  Bolt	 2			   300
12	 003-20080-00		  SPRING WASHER	 2			   300
13	 003-10080-00		  WASHER	 2			   300
14	 001-14082-50		  BOLT&WHSHER	 2			   300
15	 001-11081-20		  BOLT & WASHER AY	 4			   300
16	 35F-65001-01		  Baffle, tank cp	 1			   300
17	 35C-72014-03		  Flange Bolt	 4			   300
18	 385-54383-08		  BATTERY CORD,+	 1			   300
19	 385-54384-08		  BATTERY CORD,-	 1			   300
20	 31H-35001-01		  RBBER MOUNT UNIT	 2			   300
21	 228-15024-03		  STOPPER	 2			   300
22	 073-20030-60		  LABEL(WARNING)	 1			   300
23	 31F-33001-01		  BATTERY STEY CP	 1			   300
24	 002-41060-00		  WING NUT	 2			   300
25	 31F-32001-03		  BATTERY TERMINAL	 2			   300
26	 356-54316-08		  BATTERY BOLT	 2			   300



RGD5000H - 12 - 10-07

SECTION 4	 FUEL TANK GROUP 

FIG. 400



RGD5000H - 13 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 4	 FUEL TANK GROUP SECTION 4	 FUEL TANK GROUP

1	 356-57045-08		  RUBBER MOUNT	 4			   400
2	 002-37080-00		  FLANGE NUT	 4			   400
3	 011-00600-20		  FLANGE BOLT	 1			   400
4	 35F-60001-01		  Fuel Tank CP	 1			   400
5	 377-92500-03		  LABEL (CAUTION)	 1			   400
6	 391-94002-03		  LABEL	 1			   400
7	 073-20055-80		  Label, co gas	 1			   400
8	 043-04300-15		  FUEL TANK CAP CP	 1			   400
9	 064-80006-00		  FUEL GAUGE CP	 1			   400
10	 014-50500-40		  SCREW EY18,28 SNOW	 2			   400
11	 064-13600-10		  FUEL FILTER	 1			   400
12	 35F-69001-03		  Rubber Pipe	 1			   400
13	 056-11100-20		  HOSE CLAMP	 4			   400
14	 056-11300-10		  HOSE CLAMP	 1			   400
15	 064-20120-00		  Fuel Cock	 1			   400
-1	 064-20117-00		  CUP	 1			   400
-2	 064-20014-30		  RUBBER PACKING	 1			   400
16	 056-60002-50		  CLAMP	 4			   400
17	 DH0-53171-00		 Rubber Pipe	 1			   400
18	 DH0-38071-10		 Rubber Pipe	 1			   400
19	 DH0-52656-00		 Rubber Pipe	 1			   400
20	 DH0-36636-10		 Rubber Pipe	 1			   400
21	 DH0-38068-10		 Rubber Pipe	 1			   400
22	 DH0-53105-00		 Rubber Pipe	 1			   400
23	 DH0-51166-00		 Rubber Pipe	 1			   400
24	 DH0-51888-10		 Rubber Pipe	 1			   400
25	 DH0-53337-00			  1			   400
26	 DH0-51166-00		 Rubber Pipe	 1			   400
27	 DH0-51756-01		 HOSE NIPPLE T	 1			   400
28	 DH0-15346-01		 Connector	 1			   400
29	 DH0-17568-00		 NIPPLE	 1			   400
30	 DH5-05854-00		 T Connector	 1			   400
31	 DH5-04596-00		 T Connector	 1			   400
32	 DH5-05709-00		 Hose Clamp	 6			   400
33	 DH5-03998-01		 CLAMP 11,3	 1			   400
34	 DH5-05112-01		 Hose Clamp	 2			   400
35	 DH4-00261-00		 Hose Clamp	 1			   400
36	 DH5-04788-00		 FUEL FILTER 7MY	 1			   400
37	 DH5-05392-00		 FUEL FILT.EXT.MOUNT	 1			   400
38	 DH4-00215-00		 SEAL WIRE 0,5-0,3	 1			   400
39	 DH5-01707-00		 ALL.SCR.M 6 X 16	 2			   400
40	 DH5-01445-00		 FLAT WASHER 6,4	 2			   400
41	 DH5-01709-00		 SPRING WASHER 6	 2			   400
42	 DH5-01444-00		 HEXAGON NUT M 6	 2			   400
43	 DH5-01584-00		 PIPE CLIP 14/15	 1			   400
44	 DH5-01735-00		 PIPE CLIP	 1			   400



RGD5000H - 14 - 10-07

SECTION 5	 CRANKCASE GROUP   

FIG. 500



RGD5000H - 15 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 5	 CRANKCASE GROUP 

1	 DH0-16791-00		 CRANKCASE	 1			   500
4	 DH0-41416-00		 COVER SHEET	 1			   500
5	 DH4-00026-00		 BLINDRIVET3,2K44311	 4			   500
6	 DH0-13364-00			  1			   500
7	 DH5-05028-01		 CYL.PIN 8 M6X24	 1			   500
8	 DH5-04403-00		 O-RING 8 X1,5	 1			   500
9	 DH5-02491-02			  1			   500
10	 DH5-00624-00		 JOINT A10 X13,5	 1			   500
11	 DH5-00623-00		 CLOS.SCREW M10X1	 1			   500
13	 DH4-00223-00		 0-RING 8 X 2	 1			   500
14	 DH5-04790-00			  1			   500
15	 DH0-41444-01		 GRUB SCREW	 1			   500
16	 DH0-13428-00		 DIPSTICK	 1			   500
17	 DH0-41250-00		 SEALING RING	 1			   500
19	 DH5-02085-00		 SPRING WASHER 8	 8			   500
20	 DH0-42195-00		 ALL.SCR.M 8X 40	 8			   500
21	 DH0-41447-01		 ENGINE BRACKET	 4			   500
22	 DH0-41415-00		 TUBE F. OILFILTER	 1			   500
23	 DH0-15427-02		 OIL SUCTION FILTER	 1			   500
24	 DH5-03731-00		 DRAIN PLG.MAGNT.M22	 1			   500
25	 DH5-00016-00		 JOINT A22 X27	 1			   500
26	 DH0-50369-00		 HOSE CLIP	 2			   500
27	 DH0-41630-00		 T-PIECE	 1			   500
29	 DH5-04789-00		 GROOV.BALLBEAR.6310	 1			   500
30	 DH0-41338-00		 PLATE	 3			   500
31	 DH5-05642-00			  6			   500
32	 DH0-15558-00		 COVER	 1			   500
33	 DH0-35687-01		 DIAPHRAGM	 1			   500
36	 DH5-04759-01		 O-RING 20X4	 1			   500
37	 DH0-51482-00		 PLATE SPRING	 2			   500
38	 DH5-01707-00		 ALL.SCR.M 6 X 16	 1			   500



RGD5000H - 16 - 10-07

SECTION 6	 SHAFT GROUP 

FIG. 600



RGD5000H - 17 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 6	 SHAFT GROUP

1	 DH0-13492-01		 SHAFT	 1			   600
							     



RGD5000H - 18 - 10-07

SECTION 7	 CRANKSHAFT GROUP 

FIG. 700



RGD5000H - 19 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 7	 CRANKSHAFT GROUP

3	 DH5-05297-00		  COVER 14	 1			   700
4	 DH5-04814-00		  SUPPORTING DISC	 1			   700
5	 DH5-00218-00		  CIRCLIP 50X2	 1			   700
6	 DH0-13493-01		  CRANKSHAFT U4 SAE	 1			   700
9	 DH0-51416-00		  FITTING KEY 6,35X61	 1			   700
11	 DH0-13592-01		  CRANKSHAFT U NO.2	 1			   700
13	 DH0-13596-01			   1			   700
15	 DH0-18534-00			   1			   700
17	 DH0-18961-00			   1			   700
19	 DH0-18962-00			   1			   700
21	 DH0-53061-00			   1			   700



RGD5000H - 20 - 10-07

SECTION 8	 CAMSHAFT GROUP  

FIG. 800



RGD5000H - 21 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 8	 CAMSHAFT GROUP  

1	 DH0-13450-03		 CAM SHAFT(HAND START	 1			   800
3	 DH0-13264-01			  1			   800
4	 DH5-01232-00		 SHIM 5X10X0,5	 2			   800
5	 DH0-13266-00		 FLYWEIGHT	 1			   800
6	 DH5-02553-00		 LOCKING WASHER 3,2	 2			   800
7	 DH0-13265-01		 FLYWEIGHT HANDSTART	 1			   800
9	 DH0-41217-00		 WASHER 23X38X0,9	 0-1			   800
10	 DH0-41121-00		 SHIM 23X38X1,0	 0-1			   800
11	 DH0-41122-00		 SHIM 23X38X1,1	 0-1			   800
12	 DH0-41123-00		 SHIM23X38X1,2	 0-1			   800
13	 DH0-41251-00		 WASHER 23X38X1,3	 0-1			   800
14	 DH0-41252-00		 WASHER 23X38X1,4	 0-1			   800



RGD5000H - 22 - 10-07

SECTION 9	 PISTON GROUP  

FIG. 900



RGD5000H - 23 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 9	 PISTON  GROUP  

1	 DH0-13748-10		  PISTON 88 EPA2	 1			   900
3	 DH5-04823-00		  CIRCLIP 22X1	 2			   900
4	 DH5-05271-00		  GUDGEON PIN22X13X58	 1			   900
5	 DH0-13747-01		  PISTON RING SET 88	 1			   900
6	 DH5-04793-01		  0-RING 93 X 1,5	 1			   900
8	 DH0-16796-10		  CYL.WITH PISTON EPA2	 1			   900
9	 DH0-13435-00		  CONROD	 1			   900
11	 DH0-41005-00		  CONROD SCREW	 2			   900
12	 DH0-16798-00		  BIG END BEARING	 1			   900
13	 DH0-16927-00		  BIG END BEAR.0,5-	 1			   900



RGD5000H - 24 - 10-07

SECTION 10	 CYLINDER HEAD GROUP  

FIG. 1000



RGD5000H - 25 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 10	 CYLINDER HEAD  GROUP  

1	 DH0-18509-00		  CYLINDER HEAD EPA2	 1			   1000
3	 DH0-52097-00		  VALVE GUIDE	 2			   1000
5	 DH0-51596-00		  STUD CYL.HEAD	 2			   1000
6	 DH0-51597-00		  STUD CYL.HEAD	 2			   1000
7	 DH0-13740-00		  PUSHROD	 2			   1000
9	 DH0-51451-00		  VALVE INLET	 1			   1000
10	 DH0-51452-00		  VALVE EXHAUST	 1			   1000
11	 DH5-04258-00		  VALVE STEM SEAL CAP	 2			   1000
12	 DH0-41471-00		  WASHER	 2			   1000
13	 DH0-41469-00		  VALVE SPRING	 2			   1000
14	 DH0-41470-00		  SPRING PLATE	 2			   1000
15	 DH5-04257-00		  COLLET	 2			   1000
16	 DH0-52407-00		  SUPP.DISC 6X12X1,35	 0-4			   1000
16	 DH5-04451-00		  SUPP.DISC 6X12X1,2	 0-4			   1000
17	 DH0-50911-01		  SLIDER	 2			   1000
18	 DH5-05131-00		  GRUB SCREW M 8X10	 2			   1000
19	 DH0-50547-00		  NUT F. ROCKERARM	 2			   1000
20	 DH0-51467-01		  ROCKER	 2			   1000
21	 DH0-50993-00		  WASHER 10,1 X24X 3	 2			   1000
22	 DH5-03966-00		  HEXAGON NUT M 10	 2			   1000
23	 DH0-51564-01		  GASKET ZYL.HEAD COV	 1			   1000
24	 DH0-51465-01		  COVER F.CYL.HEAD	 1			   1000
28	 DH5-00812-00		  SPRING WASHER A 6	 3			   1000
29	 DH5-03749-00		  ALL.SCR.M 6X35	 3			   1000
30	 DH0-41177-01		  LIFTING STRAP	 1			   1000
31	 DH0-41261-00			   2			   1000
32	 DH4-00286-00		  HEX.NUT M10	 2			   1000
34	 DH0-51589-03		  GASK.F.C.CLY.HEAD0,4	 0-1			   1000
35	 DH0-42485-00			   0-1			   1000
35	 DH0-51590-03		  GASK.F.C.CYL.HEAD0,5	 0-1			   1000
36	 DH0-42486-00			   0-1			   1000
36	 DH0-51591-03		  GASK.F.C.CYL.HEAD0,6	 0-1			   1000
37	 DH0-42487-00			   0-1			   1000
37	 DH0-51592-03		  GASK.F.C.CYL.HEAD0,7	 0-1			   1000
38	 DH0-51593-03		  GASK.F.C.CLY.HEAD0,8	 0-1			   1000
39	 DH0-51594-03		  GASK.F.C.CYL.HEAD0,9	 0-1			   1000
40	 DH0-51595-03		  GASK.F.C.CYL.HEAD1,0	 0-1			   1000
42	 DH0-41745-00		  CENTR.BUSH CYL.HEAD	 2			   1000
43	 DH0-41065-00		  SEALG.RING TIM.COV.	 2			   1000
44	 DH0-31718-00		  COLLAR NUT	 2			   1000
45	 DH0-42437-00			   2			   1000
46	 DH5-05639-00		  O-RING 10X2.5	 2			   1000



RGD5000H - 26 - 10-07

SECTION 11	 OIL PUMP, SPEED CONTROL GROUP   

FIG.1100



RGD5000H - 27 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 11	 OIL PUMP, SPEED CONTROL GROUP

1	 DH0-13445-10			   1			   1100
3	 DH0-42109-10			   1			   1100
6	 DH0-50781-10			   1			   1100
7	 DH0-50971-00		 RETAINING STRAP	 1			   1100
8	 DH5-04479-00		 BALL 3,5MM	 1			   1100
9	 DH5-04294-00		 ALL.SCR. M 5X 12	 4			   1100
10	 DH0-50973-00		 FLAT SPRING 0,4	 1			   1100
11	 DH0-13460-00		 TUBE OIL SUCTION	 1			   1100
12	 DH0-41534-00		 FISHPLATE	 1			   1100
13	 DH4-00026-00		 BLINDRIVET3,2K44311	 2			   1100
14	 DH0-50786-00		 SHAFT	 1			   1100
15	 DH5-04348-00		 CIRCLIP 1,9	 2			   1100
16	 DH0-13459-01		 LEVER	 1			   1100
17	 DH5-04224-00		 SHIM 8X14X1	 2			   1100
18	 DH0-13652-00		 GOVERNOR LEVER	 1			   1100
19	 DH5-01258-00		 DISC 8X14X0,5	 1			   1100
20	 DH0-51309-10			   0-1			   1100
21	 DH0-51308-00		 STOP	 1			   1100
22	 DH0-50798-00		  INTERMED. PLATE	 1-5			   1100
23	 DH5-04653-00		 ALL.SCR.M 3X 8	 2			   1100
24	 DH5-04350-00		 ALL.SCR. M 3 X 12	 2			   1100
25	 DH0-51486-00		 STOP SPRING	 1			   1100
26	 DH0-50789-00		 GOVERNOR SPRING 0,3	 1			   1100
27	 DH0-51316-00		 GOVERNOR SPRING 0,2	 1-3			   1100
28	 DH5-03465-00		 HEXAGON NUT M6	 1			   1100
29	 DH5-01445-00		 FLAT WASHER 6,4	 1			   1100
30	 DH0-40956-00		 LEVER	 1			   1100
31	 DH5-00927-00		 CIRCLIP 7	 4			   1100
32	 DH0-50793-01		 SHAFT	 1			   1100
33	 DH0-39273-00		 SCREW M 6X 32	 1			   1100
33	 DH0-39273-01	 SCREW M6X32	 1			   1100
34	 DH5-05634-00			   1			   1100
35	 DH4-00224-01		 O-RING 8 X 2 GRAY	 1			   1100
36	 DH0-51517-00		 PLUG	 0-1			   1100
37	 DH5-04887-00		 PRESSURE SPRING	 0-1			   1100
38	 DH5-04757-00		 GRUB SCREW M10X10	 1			   1100
39	 DH0-51788-10		 ECCENTRIC SCREW	 2			   1100
40	 DH0-51784-00		 PLATE	 1			   1100
41	 DH5-04923-00		 FILL.HEAD SCR.M5X12	 1			   1100
42	 DH5-02163-00		 WASHER 5,3	 1			   1100
43	 DH5-04922-00		 ALL.SCR. M 5X 25	 1			   1100
44	 DH0-51785-00		 STOP	 1			   1100
45	 DH5-04227-00		 SQUARE NUT M 5	 1			   1100
46	 DH0-50796-11		 CENTRIFUGAL WEIGHT	 0-4			   1100
47	 DH0-51602-11		 CENTRIFUGAL WEIGHT	 0-4			   1100
48	 DH0-50785-02		 GOVERNOR SLEEVE	 1			   1100



RGD5000H - 28 - 10-07

SECTION 11	 OIL PUMP, SPEED CONTROL GROUP   

FIG.1100



RGD5000H - 29 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 11	 OIL PUMP, SPEED CONTROL GROUP

49	 DH5-00579-00		 CYL.PIN 4 M6X 8	 0-1			   1100
50	 DH0-51791-00		 SPRING	 0-1			   1100
51	 DH0-51790-00		 BUSH	 0-1			   1100
52	 DH5-04006-00		 GRUB SCREW M 5X10	 0-1			   1100



RGD5000H - 30 - 10-07

SECTION 12	 TIMING COVER GROUP  

FIG. 1200



RGD5000H - 31 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 12	 TIMING COVER GROUPSECTION 12	 TIMING COVER GROUP  

1	 DH0-18942-00		  TIMING COVER T/U	 1			   1200
3	 DH0-41858-00		  CLOSING PLUG	 1			   1200
4	 DH5-04641-00		  O-RING 2 X 1	 1			   1200
5	 DH0-41857-00		  CLOSING PLUG 4X15	 1			   1200
6	 DH0-41686-00			   1			   1200
7	 DH0-13446-00		  BOLT F.GOV.HOUSING	 1			   1200
8	 DH0-41488-00		  MAIN BEARING	 1			   1200
8	 DH0-42208-00		  MAIN BEARING -0,5	 1			   1200
9	 DH5-05306-00		  GRUB SCREW M 8X10	 4			   1200
10	 DH5-04795-00		  OIL SEAL 35X47X7	 1			   1200
11	 DH5-04006-00		  GRUB SCREW M 5X10	 2			   1200
12	 DH0-37942-01		  CAM FOLLOW SPINDLE	 2			   1200
13	 DH5-04699-00		  ALL.SCR. M 6X 30	 2			   1200
15	 DH0-13467-10			   1			   1200
22	 DH-			   1			   1200
24	 DH5-05618-00			   1			   1200
25	 DH0-40947-00		  DRAW ROD	 1			   1200
26	 DH0-40957-00		  PRESSURE SPRING	 1			   1200
27	 DH0-41339-00		  DISC 10,7X19X0,5	 1			   1200
28	 DH0-40948-02		  CUP	 1			   1200
29	 DH0-50952-10		  SPRING F.GOVERNOR	 1			   1200
30	 DH5-04993-00		  GRUB SCREWM 6X35	 1			   1200
31	 DH5-01444-00		  HEXAGON NUT M 6	 1			   1200
32	 DH5-04994-00		  GRUB SCREW M 4 X25	 1			   1200
33	 DH5-03842-00		  ALL.SCR.M 6X 12	 1			   1200
34	 DH0-40952-10		  COVER	 1			   1200
35	 DH5-04630-00		  ALL.SCR. M 8X130	 2			   1200
36	 DH5-01629-00		  JOINT A 8 X14	 2			   1200
37	 DH5-04591-00		  JOINT A22 X27	 1			   1200
38	 DH5-03731-00		  DRAIN PLG.MAGNT.M22	 1			   1200
39	 DH5-03971-00		  ALL.SCR.M 4 X 10	 4			   1200
40	 DH0-13517-00		  COVER	 1			   1200
41	 DH5-03290-00		  O-RING 9,5X2,5	 1			   1200
42	 DH5-00951-00		  SPRING WASHER A 8	 15			   1200
43	 DH5-02888-00		  ALL.SCR.M 8X 55	 11			   1200
44	 DH5-01775-00		  ALL.SCR.M 8X 40	 2			   1200
45	 DH5-03929-00		  ALL.SCR.M 8 X 50	 2			   1200
46	 DH0-37941-00		  WASHER	 2			   1200
47	 DH0-41466-00		  CAM FOLLOWER	 1			   1200
48	 DH0-41460-00		  CAM FOLLOWER	 1			   1200
49	 DH0-51271-00		  LEVER	 1			   1200
51	 DH5-02624-00		  THREADED PIN M 6X10	 1			   1200
53	 DH0-41895-00		  CUP	 1			   1200



RGD5000H - 32 - 10-07

SECTION 13	 BLOWER, FLYWHEEL GROUP

FIG. 1300



RGD5000H - 33 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 13	 BLOWER, FLYWHEEL GROUP 

1	 DH0-42058-00		  BLOWER RING	 1			   1300
2	 DH5-00034-00		  SPRING WASHER A 4	 6			   1300
3	 DH5-03273-00		  ALL.SCR.M 4X 20	 6			   1300
4	 DH0-41539-01		  FLYWHEEL	 1			   1300
5	 DH5-02056-00		  ROLL PIN 10X12	 1			   1300
6	 DH0-41551-01		  PLATE	 1			   1300
7	 DH5-05025-01		  ALL.SCR. M 8X 35	 6			   1300



RGD5000H - 34 - 10-07

SECTION 14	 INJECTION EQUIPMENT GROUP

FIG. 1400



RGD5000H - 35 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 14	 INJECTION EQUIPMENT GROUP

1	 DH0-13897-00		  INJECTOR CPL EPA2	 1
2	 DH0-16806-00		  NOZZLE HOLD.+PIPE	 1
4	 DH0-50706-01		  SEALING CONE	 1
8	 DH5-04364-00		  SHIM 1,0	 0-1
9	 DH5-04365-00		  SHIM 1,04	 0-1
10	 DH5-04366-00		  SHIM 1,10	 0-1
11	 DH5-04367-00		  SHIM 1,14	 0-1
12	 DH5-04368-00		  SHIM 1,20	 0-1
13	 DH5-04369-00		  SHIM 1,24	 0-1
14	 DH5-04370-00		  SHIM 1,30	 0-1
15	 DH5-04371-00		  SHIM 1,34	 0-1
16	 DH5-04372-00		  SHIM 1,40	 0-1
17	 DH5-04373-00		  SHIM 1,44	 0-1
18	 DH5-04374-00		  SHIM 1,50	 0-1
19	 DH5-04375-00		  SHIM 1,54	 0-1
20	 DH5-04376-00		  SHIM 1,60	 0-1
21	 DH5-04377-00		  SHIM 1,64	 0-1
22	 DH5-04378-00		  SHIM 1,70	 0-1
23	 DH5-04379-00		  SHIM 1,74	 0-1
24	 DH5-04380-00		  SHIM 1,80	 0-1
25	 DH5-04381-00		  SHIM 1,84	 0-1
26	 DH5-04382-00		  SHIM 1,90	 0-1
27	 DH5-04383-00		  SHIM 1,94	 0-1
28	 DH0-13899-00			   1
32	 DH5-05666-00		  NOZZLE EPA2	 1
34	 DH0-50705-00		  JOINT WASH.F.INJECT	 1
35	 DH0-16808-10		  INJECTION PUMP EPA2	 1
36	 DH0-13308-01		  CONTROL SLEEVE	 1
37	 DH0-40963-00		  SHIM 14X18X0,2	 0-1
38	 DH0-40964-00		  SHIM 14X18X0,3	 0-1
39	 DH0-40965-00		  SHIM 14X18X0,4	 0-1
40	 DH0-40966-00		  SHIM 14X18X0,5	 0-1
41	 DH0-40967-00		  SHIM 14X18X0,6	 0-1
43	 DH0-41652-00		  CON.SPR.WASHER 8	 1
45	 DH5-04769-00		  JOINT WASHER	 1
49	 DH0-51808-00		  VALVE PLATE	 1
50	 DH5-04892-00		  O-RING 17 X 2	 1
51	 DH0-51811-00		  DELIV.VALVE HOLDER	 1
52	 DH0-52150-00		  HOSE 2,5X195	 1
53	 DH5-04645-00		  HEXSCREW AM 4 X 16	 1
54	 DH5-01108-00		  JOINT A 4X8	 2
55	 DH0-51290-00		  CONNECTING NIPPLE	 1
56	 DH0-41618-00		  HOLDING SPRING	 1
57	 DH5-04760-00		  DISC 8	 1
58	 DH5-03301-00		  O-RING 4X 1,2	 1
59	 DH0-40977-10		  ECCENTRIC PIN	 1



RGD5000H - 36 - 10-07

SECTION 14	 INJECTION EQUIPMENT GROUP 

FIG. 1400



RGD5000H - 37 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 14	 INJECTION EQUIPMENT GROUP

60	 DH0-17568-00		  NIPPLE	 1
61	 DH5-01543-00		  O-RING 7,5X10,5X1,5	 1
62	 DH0-51831-00		  SUPPORT	 1
63	 DH5-03239-00		  ALL.SCR.M 6X 30	 1
64	 DH0-50893-00		  RETAINING YOKE	 1
65	 DH0-50567-00		  FORK F. INJECTOR	 1
66	 DH0-52679-00		  INSUL.HOSE 145MM	 1
67	 DH0-18285-10		  INJECTION P KIT EPA2	 1
68	 DH5-05779-00			   1



RGD5000H - 38 - 10-07

SECTION 15	 RECOIL STARTER GROUP 

FIG. 1500



RGD5000H - 39 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 15	 RECOIL STARTER GROUP

1	 DH0-23191-00			   1			   1500
2	 DH0-14978-00		  HANDLE F.REV.START	 1			   1500
4	 DH0-36652-00		  RUBBER SLEEVE	 1			   1500
5	 DH0-50452-01		  RETURN SPRING	 1			   1500
6	 DH0-15693-00		  HOUSING F.RECOIL-ST	 1			   1500
7	 DH5-00812-00		  SPRING WASHER A 6	 4			   1500
8	 DH5-00627-00		  ALL.SCR.M 6X 10	 4			   1500
9	 DH0-50889-01		  ROPE F.RECOIL START	 1			   1500
11	 DH0-50449-01		  BRAKE SPRING	 1			   1500
12	 DH0-50450-01		  BRAKE DISC	 1			   1500
13	 DH5-01463-00		  HEXSCREW M 6X 18	 1			   1500
14	 DH5-03907-01			   1			   1500
15	 DH0-50448-00		  RATCHET F.REV.START	 1			   1500
16	 DH0-50613-00		  RETURN SPRING	 1			   1500
17	 DH5-00627-00		  ALL.SCR.M 6X 10	 3			   1500
18	 DH5-01709-00		  SPRING WASHER 6	 3			   1500
19	 DH0-41550-00		  DRIVING SLEEVE	 1			   1500
20	 DH0-52981-00		  LABEL	 1			   1500
21	 DH0-15488-00		  ROPE PULLEY	 1			   1500
22	 DH5-05146-00		  WASHER 5,3	 1			   1500

balbright
Typewritten Text

balbright
Typewritten Text

balbright
Typewritten Text

balbright
Typewritten Text
RECOIL STARTER AY

balbright
Typewritten Text

balbright
Typewritten Text

balbright
Typewritten Text

balbright
Typewritten Text

balbright
Typewritten Text

balbright
Typewritten Text

balbright
Typewritten Text

balbright
Typewritten Text



RGD5000H - 40 - 10-07

SECTION 16	 AIR DUCTING GROUP 1

FIG. 1600



RGD5000H - 41 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 16	 AIR DUCTING GROUP 1



RGD5000H - 42 - 10-07

SECTION 17	 AIR DUCTING GROUP 2 

FIG. 1700



RGD5000H - 43 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 17	 AIR DUCTING GROUP 2



RGD5000H - 44 - 10-07

SECTION 18	 BREATHING GROUP 

FIG. 1800



RGD5000H - 45 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 18	 BREATHING GROUP

1	 DH0-18858-00		  OIL SEPARATOR	 1			   1800
3	 DH0-51029-00		  FILTERBREATHG.SYST	 1			   1800
4	 DH0-50981-00		  PLUG	 1			   1800
5	 DH0-51972-00		  FUEL PIPE LW 7X35	 1			   1800
6	 DH0-51960-00			   1			   1800
7	 DH0-16269-00		  SUCTION PIPE	 1			   1800
8	 DH5-04568-00		  CLAMP	 1			   1800



RGD5000H - 46 - 10-07

SECTION 19	 FUEL SYSTEM GROUP 1

FIG. 1900



RGD5000H - 47 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 19	 FUEL SYSTEM GROUP 1

1	 DH0-18532-00		  FUEL TANK 5L SEP.	 1			   1900
2	 DH0-15353-02		  CAP F. FUEL TANK	 1			   1900
3	 DH0-16352-10		  FUEL FILTER	 1			   1900
6	 DH5-04409-01		  RUBBER SLEEVE	 2			   1900
7	 DH0-51890-01		  CONNECTING NIPPLE	 1			   1900
8	 DH0-16289-00		  ROPE	 1			   1900
9	 DH5-05008-00		  CIRCLIP 8	 1			   1900
10	 DH0-51607-00		  FUEL HOSE 3,5 X 340	 1			   1900
11	 DH5-03998-01		  CLAMP 11,3	 1			   1900
12	 DH0-50840-10		  CONNECTING NIPPLE	 1			   1900
13	 DH0-15349-00		  FUEL VENT. VALVE	 1			   1900
15	 DH5-04408-00		  RUBBER SLEEVE	 2			   1900
16	 DH0-51304-00		  RUBBER SLEEVE	 1			   1900
17	 DH0-51844-00		  CONNECTING NIPPLE	 1			   1900
18	 DH0-51897-00		  BREATHER HOSE	 1			   1900
19	 DH0-52893-00			   1			   1900
20	 DH0-51756-01		  HOSE NIPPLE T	 1			   1900
21	 DH0-52150-00		  HOSE 2,5X195	 1			   1900
22	 DH0-36642-10			   1			   1900
23	 DH0-15346-01			   1			   1900
24	 DH0-52148-00		  FUEL HOSE4,5/ 40	 1			   1900
25	 DH0-52840-10		  FUEL PIPE 3.5X160	 1			   1900
26	 DH0-51909-00		  TUBE	 1			   1900
27	 DH5-01200-00		  DISC A 6,4	 4			   1900
28	 DH0-13313-00		  SUPPORT	 2			   1900
29	 DH0-51100-10		  DISC 7,1X17,9X2	 10			   1900
30	 DH4-00284-00		  HEX.NUT M 8	 2			   1900
31	 DH5-01481-00		  FLAT WASHER 8,4	 2			   1900
32	 DH0-51098-10		  DISC 8,20X22X2	 4			   1900
33	 DH0-16558-00		  INSULATING TUBE	 2			   1900
36	 DH0-51701-10		  SUPPORT	 1			   1900
37	 DH5-02319-00		  STUD M 8X 25	 2			   1900
38	 DH0-15570-00		  HEXSCREW M 6X 16	 4			   1900
39	 DH5-01709-00			   2			   1900
40	 DH5-01440-00		  HEXSCREW M 8X 40	 2			   1900
41	 DH5-01200-00		  DISC A 6,4	 4			   1900
42	 DH5-01709-00		  SPRING WASHER 6	 4			   1900
43	 DH5-01707-00		  ALL.SCR.M 6 X 16	 4			   1900
44	 DH0-41188-00		  DISC 6,5X13X4,8	 2			   1900
45	 DH0-40420-00		  WASHER 6,5X22,5X1	 2			   1900
46	 DH5-04533-00		  RUBBER SLEEVE	 1			   1900
47	 DH0-52130-10			   1			   1900
48	 DH5-04411-00		  HOSE CLIP	 2			   1900
49	 DH0-08055-02		  VEVT VALVE	 1			   1900
50	 DH0-53012-00			   1			   1900
51	 DH0-36637-10		  FUEL HOSE 5.0X50	 1			   1900



RGD5000H - 48 - 10-07

SECTION 19	 FUEL SYSTEM GROUP 1 

FIG. 1900



RGD5000H - 49 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 19	 FUEL SYSTEM GROUP 1

52	 DH5-03998-01		  CLAMP 11,3	 6			   1900
53	 DH0-51723-00		  CONNECTING NIPPLE	 1			   1900
54	 DH5-04480-00		  CLAMP	 1			   1900
55	 DH0-15194-02		  WATER SEPARATOR	 1			   1900
56	 DH0-50440-01		  HOSE 20/12 MM	 1			   1900
57	 DH0-50369-00		  HOSE CLIP	 1			   1900
58	 DH0-50439-01		  WATER SEPARATOR	 1			   1900
59	 DH5-04148-00		  CLOS. SCREW M 10	 1			   1900
60	 DH5-05392-00		  FUEL FILT.EXT.MOUNT	 1			   1900
61	 DH5-04416-00		  WASHER 4,3	 2			   1900
62	 DH5-04469-00		  ALL.SCR. M 4 X 16	 2			   1900
63	 DH0-52795-00			   1			   1900
64	 DH5-05016-00			   2			   1900
65	 DH0-36636-10			   1			   1900
66	 DH0-36636-10			   1			   1900
67	 DH5-05709-00			   5			   1900
68	 DH0-52893-00			   1			   1900
69	 DH0-51227-01		  HOSE NIPPEL T	 1			   1900
70	 DH0-36637-10		  FUEL HOSE 5.0X50	 1			   1900
71	 DH4-00215-00		  SEAL WIRE 0,5-0,3	 1			   1900
72	 DH4-00214-00		  LEAD SEAL 8 MM	 1			   1900
73	 DH0-52593-01			   1			   1900
74	 DH0-52854-00		  SUPPORT	 1			   1900
75	 DH5-05566-00			   2			   1900
76	 DH5-03584-00		  STRAP	 2			   1900
77	 DH0-52356-01			   1			   1900
78	 DH0-17568-00		  NIPPLE	 1			   1900
79	 DH5-01543-00		  O-RING 7,5X10,5X1,5	 1			   1900
80	 DH0-17785-20			   1			   1900
81	 DH0-52357-00		  CONNECTING NIPPLE	 1			   1900
82	 DH5-03131-00		  JOINT A 6 X10	 1			   1900
83	 DH0-36136-00		  VENT SCREW M 6	 1			   1900



RGD5000H - 50 - 10-07

SECTION 20	 FUEL SYSTEM GROUP 2 

FIG. 2000



RGD5000H - 51 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 20	 FUEL SYSTEM GROUP 2

1	 DH0-18557-00	 FUEL TANK AY	 1				    2000
2	 DH0-15353-02	 FUEL TANK CAP	 1				    2000
3	 DH0-16352-10	 FUEL FILTER	 1				    2000
4	 -		  -				    2000
5	 -		  -				    2000
6	 DH5-04409-01	 RUBBER SLEEVE	 2				    2000
7	 DH0-51890-01	 CONNECTING NIPPLE	 1				    2000
8	 DH0-16289-00	 ROPE	 1				    2000
9	 DH5-05008-00	 CIRCLE CLIP 8	 1				    2000
10	 DH0-51607-00	 FUEL HOSE 3	 1				    2000
11	 DH5-03998-01	 CLAMP 11	 1				    2000
12	 DH0-50840-10	 CONNECTING NIPPLE	 1				    2000
13	 DH0-52404-00	 FUEL VENT. VALVE	 1				    2000
14	 -		  -				    2000
15	 DH5-04408-00	 RUBBER SLEEVE	 2				    2000
16	 DH0-51304-00	 RUBBER SLEEVE	 1				    2000
17	 DH0-51844-00	 CONNECTING NIPPLE	 1				    2000
18	 DH0-37196-00	 BREATHER HOSE	 1				    2000
19	 DH0-52893-00		  1				    2000
20	 DH0-51756-01	 HOSE NIPPLE T	 1				    2000
21	 DH0-52150-00	 HOSE 2	 1				    2000
22	 DH0-36642-10		  1				    2000
23	 DH0-15346-01		  1				    2000
24	 DH0-52148-00	 FUEL HOSE 4	 1				    2000
25	 DH0-52840-10	 FUEL PIPE 	 1				    2000
27	 DH5-01200-00	 DISC A	 4				    2000
28	 DH0-13313-00	 SUPPORT	 2				    2000
29	 DH0-51100-10	 DISC 7	 10				    2000
30	 DH4-00284-00	 HEX NUT	 2				    2000
31	 DH5-01481-00	 FLAT WASHER	 2				    2000
32	 DH0-51098-10	 DISC 8	 4				    2000
33	 DH0-16558-00	 INSULATING TUBE	 2				    2000
34	 -		  -				    2000
35	 -		  -				    2000
36	 DH0-51701-10	 SUPPORT	 1				    2000
37	 DH5-02319-00	 STUD M	 2				    2000
38	 DH0-15570-00	 HEX SCREW	 4				    2000
39	 DH5-01709-00	 SPRING WASHER	 2				    2000
40	 DH5-01440-00	 HEX SCREW	 2				    2000
41	 DH5-01200-00	 DISC A	 4				    2000
42	 DH5-01709-00	 SPRING WASHER	 4				    2000
43	 DH5-01707-00	 ALL SCREW	 4				    2000
44	 DH0-41188-00	 DISC 6	 2				    2000
45	 DH0-40420-00	 WASHER	 2				    2000
46	 DH5-04533-00	 RUBBER SLEEVE	 1				    2000
47	 DH0-52130-10		  1				    2000



RGD5000H - 52 - 10-07

SECTION 20	 FUEL SYSTEM GROUP 2 

FIG. 2000



RGD5000H - 53 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 20	 FUEL SYSTEM GROUP 2

48	 DH5-04411-00	 HOSE CLIP	 2				    2000
49	 DH0-08055-02	 VENT VALVE	 1				    2000
50	 DH0-53012-00		  1				    2000
51	 DH0-36637-10	 FUEL HOSE	 1				    2000
52	 DH5-03998-01	 CLAMP 11	 6				    2000
53	 DH0-51723-00	 CONNECTING NIPPLE	 1				    2000
54	 DH5-04480-00	 CLAMP  	 1				    2000
55	 DH0-15194-02	 WATER SEPARATOR	 1				    2000
56	 DH0-50440-01	 HOSE	 1				    2000
57	 DH0-50369-00	 HOSE CLIP	 1				    2000
58	 DH0-50439-01	 WATER SEPARATOR	 1				    2000
59	 DH5-04148-00	 CLOS SCREW	 1				    2000
60	 DH5-05392-00	 FUEL FILTER, EXT MOUNT	 1				    2000
61	 DH5-04416-00	 WASHER 	 2				    2000
62	 DH5-04469-00	 ALL SCREW	 2				    2000
63	 DH0-52795-00		  1				    2000
64	 DH5-05016-00		  2				    2000
65	 DH0-36636-10		  1				    2000
66	 DH0-36636-10		  1				    2000
67	 DH5-05709-00		  5				    2000
68	 DH0-52893-00		  1				    2000
69	 DH0-51227-01	 HOSE NIPPLE T	 1				    2000
70	 DH0-36637-10	 FUEL HOSE	 1				    2000
71	 DH4-00215-00	 SEAL WIRE	 1				    2000
72	 DH4-00214-00	 LEAD SEAL	 1				    2000
73	 DH0-52593-01		  1				    2000
74	 DH0-52854-00	 SUPPORT	 1				    2000
75	 DH5-05566-00		  2				    2000
76	 DH5-03584-00	 STRAP	 2				    2000
77	 DH0-52356-01		  1				    2000
78	 DH0-17568-00	 NIPPLE	 1				    2000
79	 DH5-01543-00	 O RING	 1				    2000
80	 DH0-17785-20		  1				    2000
81	 DH0-52952-00		  1				    2000
82	 DH5-05658-00		  1				    2000
83	 DH0-52979-00		  1				    2000



RGD5000H - 54 - 10-07

SECTION 21	 AIR FILTER GROUP 

FIG. 2100



RGD5000H - 55 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 21	 AIR FILTER GROUP

1	 DH0-16374-10			  1			   2100
3	 DH0-51677-00		 SEALING STRIP 665MM	 1			   2100
4	 DH0-51662-00		 RUBBER SHELL 32MM	 1			   2100
5	 DH5-00951-00		 SPRING WASHER A 8	 3			   2100
6	 DH5-01715-00		 ALL.SCR.M 8X 25	 3			   2100
7	 DH5-04841-00		 AIRFILTER ELEMENT	 1			   2100
8	 DH5-04543-00		 KNURLED NUT M 6	 1			   2100
9	 DH0-18220-00			  1			   2100
10	 DH0-51580-00		 SEALING STRIP	 1			   2100
12	 DH5-04358-00		 RUBBER SLEEVE	 1			   2100
13	 DH5-04522-00		 WING NUT M6	 1			   2100
14	 DH0-41508-00		 COVER F.RUBB.INSERT	 0-1			   2100
15	 DH0-41468-00		 RUBBER INSERT	 0-1			   2100
16	 DH0-51499-00		 GASKET AIR FILTER	 2			   2100
17	 DH0-51498-00		 INSULATING FLANGE	 1			   2100
18	 DH0-42152-00		 CLOSING COVER	 0-1			   2100
19	 DH0-18219-00			  1			   2100
37	 DH0-42153-00		 CLOSING COVER	 0-1			   2100
38	 DH0-53093-00			  1			   2100



RGD5000H - 56 - 10-07

SECTION 22	 EXHAUST GROUP 

FIG. 2200



RGD5000H - 57 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 22	 EXHAUST GROUP

1	 DH0-16825-01		 EXHAUST SILENCER	 1			   2200
3	 DH0-17327-01			  1			   2200
4	 DH5-04039-00		 ALL.SCR.M 8 X 25	 3			   2200
7	 DH5-04742-00		 ALL.SCR. M 6X 16	 1			   2200
8	 DH5-01143-00		 DISC 6,4	 1			   2200
9	 DH0-51779-00		 THREADED BOLT M6	 1			   2200
10	 DH0-16556-01		 EXHAUST END PIPE	 1			   2200
11	 DH5-01445-00		 FLAT WASHER 6,4	 1			   2200
12	 DH4-00283-00		 HEX.NUT M 6	 1			   2200
13	 DH0-16290-00		 PROTECT.GUARD EXHST	 1			   2200
14	 DH5-04225-00		 CTR.SUNK SCR. M6X12	 2			   2200
15	 DH5-01143-00		 DISC 6,4	 1			   2200
16	 DH5-01709-00		 SPRING WASHER 6	 1			   2200
17	 DH5-01771-00		 HEXSCREW M 6X 16	 1			   2200



RGD5000H - 58 - 10-07

SECTION 23	 STARTER, ALTERNATOR GROUP 

FIG. 2300



RGD5000H - 59 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 23	 STARTER, ALTERNATOR GROUP

1	 DH5-04023-00			   2			   2300
2	 DH5-01709-00		  SPRING WASHER 6	 4			   2300
3	 DH5-01445-00		  FLAT WASHER 6,4	 3			   2300
4	 DH0-40991-00		  RETAINING BRACKET	 1			   2300
5	 DH5-04835-00		  EL.STARTER12V 1,0KW	 1			   2300
7	 DH0-41615-02		  FLYWHEEL	 1			   2300
8	 DH0-41511-00		  GEARRING	 1			   2300
9	 DH5-04951-00		  ALTERNATOR 12V 200W	 1			   2300
12	 DH5-00819-00		  SPRING WASHER A 5	 4			   2300
13	 DH5-05470-00		  ALL.SCR. M 5X 25	 4			   2300
14	 DH5-02366-00		  ALL SCR.M 6X 25	 5			   2300
15	 DH5-00812-00		  SPRING WASHER A 6	 5			   2300
16	 DH5-01654-00		  ALL.SCR.M 8X 16	 2			   2300
17	 DH5-01481-00		  FLAT WASHER 8,4	 6			   2300
18	 DH0-51007-01		  TENS.REGULATOR 12V	 1			   2300
19	 DH0-16630-00		  SUPPORT	 1			   2300
20	 DH0-51829-12		  SUPPORT	 1			   2300
21	 DH5-01444-00		  HEXAGON NUT M 6	 2			   2300
22	 DH5-04395-00		  STRAP 2,6X200	 3			   2300
23	 DH5-03447-00		  HEXAGON NUT M 8	 1			   2300
24	 DH5-00254-00		  HEXSCREW M 6X 10	 1			   2300
25	 DH5-01200-00		  DISC A 6,4	 2			   2300
26	 DH0-37141-00		  SPACER BUSH	 1			   2300
27	 DH5-00951-00		  SPRING WASHER A 8	 1			   2300
28	 DH5-03929-00		  ALL.SCR.M 8 X 50	 1			   2300
29	 DH5-04021-00		  PLUG SLEEVE HOUSING	 1			   2300



RGD5000H - 60 - 10-07

SECTION 24	 ELECTRIC GROUP 

FIG. 2400



RGD5000H - 61 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 24	 ELECTRIC GROUP

1	 DH0-15608-02		 INSTRUMENT BOX	 0-1			   2400
1	 DH0-17965-00			  0-1			   2400
2	 DH5-03844-01		 STARTING SWITCH	 1			   2400
6	 DH0-51264-02		 Protection Cap	 1			   2400
7	 DH5-04049-00		 Switch Box Key	 1			   2400
10	 DH5-01491-00		 ALLEN SCREW M 6X 12	 2			   2400
11	 DH5-01445-00		 FLAT WASHER 6,4	 2			   2400
12	 DH0-17859-00		 WRING HARNESS	 1			   2400
13	 DH5-01674-00		 STRAP	 1			   2400
14	 DH5-04395-00		 STRAP 2,6X200	 4			   2400
15	 DH0-15468-00		 ELECTRIC WIRE	 1			   2400
16	 DH0-17780-00			  1			   2400
17	 DH5-04691-00		 OIL PRESSURE SWITCH	 1			   2400
19	 DH0-15465-00		 ELECTRIC WIRE	 1			   2400



RGD5000H - 62 - 10-07

SECTION 25	 SPEED CONTROL GROUP 

FIG. 2500



RGD5000H - 63 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 25	 SPEED CONTROL GROUP

1	 DH0-51412-00		  ADJUSTING SCREW	 1			   2500
2	 DH5-01444-00		  HEXAGON NUT M 6	 2			   2500
3	 DH5-00250-00		  HEXSCREW M 4X 10	 1			   2500
4	 DH5-04830-00		  CABLE CLAMPG. 2,2MM	 1			   2500
5	 DH5-05119-00		  ALL.SCR M 5X 30	 1			   2500
6	 DH5-02163-00		  WASHER 5,3	 2			   2500
7	 DH0-51177-00		  LEVER	 1			   2500
8	 DH5-00943-00		  HEXAGON NUT M 5	 1			   2500
9	 DH5-04846-00		  PRESSURE SPRING	 1			   2500
10	 DH5-04831-00		  CABLE CLAMPG. 2,2MM	 2			   2500
11	 DH5-00250-00		  HEXSCREW M 4X 10	 1			   2500
12	 DH5-03424-00		  ALL.SCR.M 8X 50	 1			   2500
13	 DH5-01481-00		  FLAT WASHER 8,4	 1			   2500
14	 DH0-51896-00		  PLATE	 1			   2500
15	 DH0-35996-00		  SPACER BUSH	 1			   2500
16	 DH5-03283-00		  HEXAGON NUT VM6	 1			   2500
17	 DH5-02085-00		  SPRING WASHER 8	 1			   2500
18	 DH0-51176-10		  CONSOLE	 1			   2500
19	 DH5-04239-00		  CTR.SUNK SCR.M6X 20	 1			   2500
20	 DH5-03808-00		  CTR.SUNK SCR.M6X10	 1			   2500
21	 DH0-32929-00		  SPACER TUBE	 1			   2500



RGD5000H - 64 - 10-07

SECTION 26	 STOP DEVICE GROUP 

FIG. 2600



RGD5000H - 65 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 26	 STOP DEVICE GROUP

1	 DH0-17864-00		  STOP DEVICE	 1			   2600
3	 DH5-04469-00		  ALL.SCR. M 4 X 16	 4			   2600
4	 DH5-03290-00		  O-RING 9,5X2,5	 1			   2600
5	 DH0-52213-01		  STICKER LABEL	 1			   2600
6	 DH0-17860-00		  LIFT.MGT.EG.STOP12V	 1			   2600
9	 DH0-15471-01			   1			   2600
11	 DH0-52232-00		  STICKER LABEL	 1			   2600
12	 DH4-00215-00		  SEAL WIRE 0,5-0,3	 1			   2600
13	 DH4-00214-00		  LEAD SEAL 8 MM	 1			   2600



RGD5000H - 66 - 10-07

SECTION 27	 SPEC. EQUIPMENT GROUP 

FIG. 2700



RGD5000H - 67 - 10-07

REF.  PART NO. DESCRIPTION QTY. REMARKS FROM-TO FIG.

SECTION 27	 SPEC. EQUIPMENT GROUP

1	 DH0-41988-00			  1			   2700
2	 DH0-42026-00			  1			   2700
3	 DH0-41706-00		 PLUG 4.15	 1			   2700
4	 DH5-04950-00		 SCREW M6X12	 1			   2700
5	 DH0-41957-00			  1			   2700
6	 DH0-52015-00			  1			   2700



PRINTED IN THE USA




